PAD125-3vis1255%)

Figure A: the muffler components, oxygen sensor (EA: & R4HM )

o 5 E &S AR MR
JF5Sr.No
Part No. English Description Chinese Description
1 11501-015 Exhaust pipe H A 1
1--1 80309-001 Muffler screws M6*21 N o AU REMEX21 2
1-- 11503-001 Exhaust Seal T A 1
11502-010 Muffler AU 1
2--1 80316-011 Clamp bolt M8*25 PSS F A SR R ARMBX 25 1
2--2 11502-010-01 Exhaust Clamp 4 1
Figure B:Steering handle assembly, etc (EB: 77 HIE#EHK)
=} Ry fr v, o =
% E2Sr.No 15 .9%14%/\_ . _ "T"Iﬁzu*/\_ _ BEHE
Part No. English Description Chinese Description
1 50207-001 Clutch lever assy AR 1
1--1 50207-001-01 Clutch lever BANE 1
2 80808-003-03 Rubber harness strap G s 2% IR 4y 1
3 50206-001/002-03 Left&Right grips AAiRE 2
4 21203-002 Kill switch assy VISHEKFFRHGZ 1
4-1 21203-002-01 Kill switch wire JERIFRELR 1
4--2 21203-002-02 Switch fixing T E A 1
5 50214-005 Throttle cable VIS ]2k 1
6 50211-001 DT throttle daytonajili | ] 1




7 50201-004-01 Handle bar steel VISEH 7 a4 1

8 50218-007 Foam pad [ P £ 1

9 70204-007 Hnadle pad cover PR 1

10 50213-001 Clutch cable VISHTE F:% ak 1

11 32100-007 Front brake assy T R OURSE ) S 1
11--1 32100-007-01 Fold brake lever Tﬁg_d\u_jﬂ 1
11--2 32100-007-02 Front brake IR AU A 1
11--3 32100-007-03 Front brake bracket TR S 4 1
11-4 80320-011 Front brake bolts TNFTINRIE =TT 2
11--5 32100-007-04 Brake pads A B 2
11--6 32107-004-02 Front brake caliper I RS R R A 1

Figure C: Front shock absorption and rear shock absorption components, etc (EC:
SRR
1- 3 \ E I ! ! ! = |I / 131 _~1
2
, — 5o
\—
2_5 a 2 7
2.2 2 5
- =) f e R L
fF5Sr.No Part No. English Description Chinese Description

1 40200-056-02 Rear shock assy V1S & i S MY 1
1--1 40200-056-02-01 Rear shock J5 IR E P 1
1--2 80320-030 Rear shock bolt Up TN ISIA =R 1
1-3 80308-008 Rear shock nut A 2
1--4 80320-028 Rear shock bolt Bottom TN S IE—=TRTE 1

2 V1S-Figure C-2 Front fork assy HIRUE % 5K 1
2--1 40100-037-02 Front fork Left T2 ABIYRS X/ 1 4 e 1
2--2 40100-038-02 Front fork Right AT RIYRSX/ ¥ 4 i 1
2--3 40100-037-02-01 Front fork Left guard Fe BT B 1
2--4 40100-038-02-01 Front fork Right guard A3 BT B 1
2--5 80310-005 Guard screw TN SRR ETMEX 12 6
2--6 40100-037-02-01-01 Guard Fixed block IR B 1
2--7 80311-007 Fixed block screw LR F SO 2

Figure D: rear fork components, brake components, etc. (ED: J5 XM, SFHHMAS)

“ 3-2 -

3-1

3

——4-2

Be3
344~




RS No 5 B AT AR P
Part No. English Description Chinese Description
1 30300-019 Chain assy i 2&SF 1
2 V1S-Figure D-2 Sprocket assy IINGERG B 1
2--1 10114-0481 Sprocket INEERS 1
2--2 10114-0490 Sprocket locker INBERS R 2
2--3 10114-0482 Sprocket bolt AN FIEFEMEX10 1
3 30304-001-06 GD chain guard assy AR A 1
3--1 30304-001-06-01 Chain guard PR 1
3--2 80314-020 Chain guard bolt n7 \ﬂ:nﬂw’ﬁin%%%'& 2
3--3 80301-003 Spring washer b 8 2
3--4 80302-005 Flat gasket P8 2
4 45300-007-01 Swingarm arm VI—5F X 1
4--1 80101-018 Swingarm axle P XUhM12X220x1. 25 1
4--2 80308-009 Swingarm axle nut V524 JB R B IR REM1 2 1
4--3 80701-005 Swingarm bearing 6001RSAH 7K 2
4--4 45304-001 Flat fork lined pipe FX N 1
4-5 80305-006 Chain adjust nut IR R 2
4--6 80319-010 Chain adjust bolt B 2
5 30304-009 Chain guide assy SHEE R 1
5--1 30304-009-01 Chain guide SHE 1
5--2 80316-005 Chain guide bolt A 7S B SR AEREMEX 10 2
Figure E: engine, starting lever, shift lever, etc. (EIE: R3IHLR& ML)
1-2 1-1
/ ——p 2'6 2‘1
. = Y 2 R &
fF5Sr.No Pfrl:tzo. EnglithD(iiription ChinersheIDfs*cription I
1 V1S-Figure E-1 Engine tray assy VISR ENHLITALE R 1
1--1 11801-002-01 Engine tray VISR BIHLITH 1
1--2 80314-024 Tray bolt M8*40 P 7S S R R S MR M8 X 40 4
1--3 80201-034 Spacer ¢8*¢20*L16 FE%# & 8% b 20%L16 4
1--4 80301-003 Spring washer HE 8 4
1--5 80302-005 Flat gasket P8 4
1--6 80201-005 Spacer ¢6*¢10*L10 k7 Ee6*@10*L10 1
1--7 80320-004 Tray bolt M6*25 A 1
1--8 80320-002 Tray bolt M6*16 TN R =TT 1
2 10100-040 YX125 Engine assy ARSI 25 R BIHLE R 1
2--1 10100-040-01 YX Engine % EHHL 1
2--2 30201-005 Forged starter shifter it )5 s 1
2--3 30102-007 Gear shifter A5 R 1
2--4 10114-0408 Engine side cover RENNLIA FE 1
2--5 10114-0417 Engine side cover M6*28 Hh7S /D S EAREMEX28 1
2--6 10114-0418 Engine side cover M6*35 SRS SN KB EM6X35 2




Figure F: the cushion, oil tank, tubing, etc. (BF: . TSR, 1hhses)

1

\

2-2 2-3
Y
= 2-9
28 “~ ;
5-4

5.2 5-5
L | \ X o
e 4-1 o
<35 4 -
= #H5 P A L&A LR
fF5Sr.No Part No. English Description Chinese Description

1 11400-020-06 Sponge air filter assy V1SS 2 PR B R TY 1
1--1 11400-020-06-01 Sponge air filter VIS4 e A 1
1--2 V1S-Figure F-1-2 Sponge air filter clamp i 1

2 70501-004 CRF110 tank assy CRF1 107 & JilSC 1
2--1 70501-004 CRF110 tank CRF110M%8 1
2--2 70505-002-07 Vent valve O[] 4% i1 3 < ) 1
2--3 V1S-Figure F-2-3 Thak cap Pl T 1
2--4 80320-004 Tank bolts M6X25 TN RTIE =T 2
2--5 80317-002 Seat limit bolt S f R Sk e 1
2--6 70504-006 T sleeve VA TRILE & T9%H1 1+ b 20T 2
2--7 80302-007 Flat gasket ¢8*922*1.5 KHST b 8% d22%1. 5 1
2--8 80320-009 Tank bolts M8X25 TN AT RIE =T 1
2--9 80201-020 Tank spacer i Ee8*@11*L12 1

3 11100-017 Carburetor assy VISt R RIK EPA 1
3--1 11100-017-01 Carburetor V1SHbili#s 1
3--2 10114-0329 Carburetor heat insulation pad i Ak 1
3--3 10114-0328 Carburetor gasket AR 1
3-4 10114-0330 Carburetor Flange bolt M6*30 TN R =TTT 2
3--5 80306-001 Carburetor Flange nut VAV R X a7y s 2

4 V1S-Figure F-4 Intake pipe assy B B 1
4--1 10114-0330 Intake pipe bolt IT/NJR7IIN A — IR 2
4--2 10114-0326 Intake pipe gasket AR E R 1
4--3 10114-0327 Intake pipe HRE 1

5 70504-005 CRF110 tank switch assy CRF 11078 T 5% 5 il 1
5--1 70504-005-01 CRF110 tank switch CRF1103MAAHF 52 1
5--2 V1S-Figure F-5-2 O-ring ORYPE b 17+ b 2248 2
5--3 80802-002 Fuel pipe JRHEA 1
5--4 80602-008 Fuel pipe clip PRI EHn 2
5-5 80320-002 Tank switch bolt TN N IR 2

=

Figu

2

2/—1

4

/, 3
2y

eG: oil tank, tubing, oil level sensor, etc. (BG:ZEZLHAHE)




o 5 JELLR AT P
fF&Sr.No Part No. English Description Chinese Description
1 45100-010-01 Double frame assy VIBUR 4408 R 1
2 45500-003-01 CRF110 tank bracket CRF1107H4H 2 48 1
21 80320-001 TTEXayuorT Dlllcll:ll,}l\llﬁ"a':‘l TIANTgEe 0UTS IWAYiil .J,‘,\j‘i’f — AT 6
2--2 80301-002 Spring washer @6 AR 6 4
3 45500-013-02 Left and right guard plate bracket JE ARSI 2
4 70504-003 Fuel tank cushion block THAH 2R A7 R 1
5 45500-013-02 Engine hanger left/right assy VISKBIHLA A i B Bk 1
5--1 45500-013-02-01 Engine hanger left/right VISR A 1
5--2 80314-020 Hexagon socket head bolt M8X20 | P 75 # [l Sk B2 A2 M8X 20 4
5--3 80301-003 Spring washer @8*¢14*2.5 A G 8% b 14%2. 5 4
5--4 80302-005 Flat gasket 8*p16*1.5 3 8% b 16%1. 5 4
6 80804-002 Swingarm plug Xk 2
7 V1S-FigureG-7 Footpedal bracket assy JEVES S B R R 1
7--1 45500-018/006-01 Footpedal bracket V1A A g S 4 1
7--2 80314-024-02 Hexagon socket head bolt M8X40 | A 7~ 1 [ k1 Sk 2 kEM8X40 2
7--3 80314-020 Hexagon socket head bolt M8X20 | P/ ffi [ A Sk B2 42 M8X20 2
7--4 80301-003 Spring washer @8*¢14*2.5 WA ) 8% P 14%2. 5 2
7--5 80302-005 Flat gasket ¢8*p16*1.5 S b 8% b 16%1. 5 2
Outer hexagon small head flange VIVaYi NS S Y i
8 80320-021 bolts M8X105 M8X105 L
9 80308-007 Flange nylon lock nut M8 iz Je Je Bk iR EEM8 2
Outer hexagon small head flange VIVaYi NS SR Y i
10 80320-024 bolts M8X115 M8X115 L

FigureH: frame, decorative strip, applique, etc (EH: /52 RH M%)

11
/ 2
o s YL &2V AT
'Sr.N
fF5Sr.No Part No. English Description Chinese Description
1 45200-006-01 Sub-floating beam assy VIS/ETF 4R 1
2 80314-020 Hexagon socket head bolt M8*20 | 4/~ #f B AL L B2 F2M8X20 4

Figure I: battery, electrical appliances, trumpets, wires, etc. (&I EH234%)




¥ 2 Sr.No 5 rectifier € BEHE
) Part No. English Description Chinese Description
1 20301-014 CDI SRR 1
2 20701-017 Lgnition coils assy VIS 125%%16 R A SR 1
2--1 20701-017-01 Lgnition coils V1S 125581 i 1
2-2 80320-004 Lgnition coils bolt TN RTE=TRTE 1
3 20901-010 Kickstart wire VISHHE 32k 25 1
ient, reflection lens, etc (EJ: BORAERRE)
1112 54
/ 1 4
7/ /
\ | 1-2
5
4
3
1
2 8
/8-1 8-2
\4
o 5 CEIR AR B
N
J¥5Sr.No Part No. English Description Chinese Description NOTE
1 50103-004-02 Handle bar riser top K2S I K TM 2
1--1 80314-022 Hexagon socket head bolt M8X30 [P 75 £ R AT Sk B2 AEM8X3(] 10
1--2 80301-003 Flat gasket ¢8*14*2.5 PR b 8%14%2. 5 10
2 45600-006 Number plate bracket VIR S48 1
2--1 80201-011 Aluminum flat bush @6*@11* 17 |45 43 £ & 6% & 11%17 1
2__2 80320—004 TTCXAQyUIT SITTAIT TTEauU Trdriyge ouTsS T/NH7T *{K:WEM‘}_ l
3 50104-004-02 Handle bar riser bottom K2S T EHKTM 2
3--1 80314-037 Hexagon socket head bolt M10X30 7 ff B A% SLAZAEM10X3| 2
4 50101-006-02 Trigle clamp top K2S_FIEARKTM 1
5 50102-007-02 Trigle clamp bottom K2S T BEARKTM 1
6 50106-005 Steering column VIS )4 1
7 45600-013 Front fender bracket VI Ve 348 1
Hexagon small nead fange bors VIVAY: U S Y
71 80320-001 MAEY12 MAV19 3
8 V1S-Figure J-8 Steering column bearing assembly TR RS R 1
8--1 50105-001 Steering stem top nut KisBE 1
8--2 50105-006 Flat washer 222*34*1 KT #e22%34%1 1
8--3 50105-003 lock nut A BE 1
8--4 V1S-Figure J-8-4 Bearing steel bowl AR 2
8--5 80702-003 Needle bearing 222 ek e22 1
8--6 80702-004 Needle bearing $23.5 Rk k223, 5 1

Figure K: air filter, ECU, intake pipe, voltage regulator, EFl assembly, etc (EK: ¥pMF&)

ﬁ/z
2-1
: 2-3 2

= 2-6
-5
2-4
\ 2\2 2_1‘1\2_1 ‘2_8; y 2-‘7

= X

2-10 «5_13 "= 2-9
2-15

R

_




o s ES & LAY S L
J¥5Sr.No Part No. English Description Chinese Description
1 70600-010 CRF110 seat assy CRE1 1044 #  i 1
2 V1S-Figure K-2 Plastic kits assy PR AR 1
2--1 70104-002-05 CRF110 front fender CRF110HTJEAK 1
2--2 70104-003-04 CRF110 Front-left guard CRF110HT Z£#'4% 1
2--3 70104-006-02 CRF110 Front-left-mid guard CRF110H] A 4K 1
2--4 70104-007 CRF110 Front-left-mid snap CRF110%HT 22 44 1
2--5 70104-009 CRF110 Front-left-rear snap CRF1107 /¢ J5 £ 14 1
2--6 70104-008-02 CRF110 Front-left-rear guard CRF110HT 22 J5 44 1
2--7 70104-001 CRF110 Front number plate CRF1 10 R T A% 1
2--8 80306-001 Hex flange nut M6 pay;ikr=t: 35310 2
2--9 80303-003 T sleeve gasket THY 3
2--10 80311-009 Fross head tapping screws ST4.8¥1( | 7 &0x 0201 8
2_-11 80320-002 l‘lC)\agUll Slrianm reaa Ildllgt‘ VOIS I‘/\m J‘ﬁ(&*ﬂlﬁ:/ﬁ: 4
212 80320-001 TTEXayUTT blllilill:lzc:ciu TIaNTgE UOTS \AYi:l :J::j}:l%;ﬂ%’ri 5
2--13 70104-013 CRF110 front right snap CRF110Wi 4 R4 1
2--14 70104-010-04 CRF110 front right guard CRF110H] A4 1
2--15 70104-014-02 CRF110 rear right guard CRFL10JG AT 4B 1
2--16 70104-015-02 CRF110 rear fender CRl’llO}ﬁﬁ%ﬂ%% 1
2-17 80320-004 TTEXaguorT alllcll:lpl\llu::_u TTATTgE DUIS 7N .J.‘,?jn’f —BRTE 3
2--18 80303-003 T sleeve gasket THY 3
3 V1S-Figure K-3 Mud guard assy FEUR TS EUR 1
3--1 80806-001 Mud guard e 1
3.2 80317-001 Hexagon SOCkel\;(I;)i:f; pan head bolt B fi S A RRNBX 12 2

Figure L: front tires, rims, front drum brake, front disc brake etc. (ElL: Bf/EHHEEHRE)

1w

3-1
o s YL AR AT
fF5Sr.No Part No. English Description Chinese Description
1 V1S-Figure L-1 Front wheels assy GIE¥=Y5Y 1
1--1 31105-011 Front tire/inner tube FRETF HTEC AN IE 1
1--2 31100-010-02 Front rim assy HIT A 4R 1
1--3 80101-027 Front axle V2 E HhM14X220x1. 5 1
1--4 80201-098 Front axle spacer ¢15*22*28 PP b 15% b 22428 1
1--5 80201-101 Front axle spacer ¢15*¢22*31 AT E & 15% $ 22%31 1
1--6 80308-010 Nut flanged locking ISR BT AERE M14X1. 5 2
2 V1S-Figure L-2 Rear wheels assy JE 56 Sk 1
2--1 31205-008 Rear tire/inner tube IEE AL 1
2--2 31200-013-02 Rear rim assy JE S 1
2--3 80101-025 Rear axle VA HM14X215x1. 5 1
2--4 30302-005 Chain adjuster P il 1 i 2
2--5 80201-101 Front axle spacer ¢15*22*31 PP b 15% & 22431 1
2--6 80201-104 Front axle spacer ¢15*¢22*38 SPATE & 15% § 22438 1
3 32101-005 Front brake disc ERIAEAL & 76% d 220%H3. 1
3--1 32112-001 Brake disc bolt P 7S ATk £ W R ARM8X2() 4
4 32101-002 Rear brake disc RERIAE L & 76% & 190%H3. 1
4--1 32112-001 Brake disc bolt 7S Ak £ W R RM8X2() 4
5 V1S-Figure L-6-5 Sprocket assy J B S 1
5--1 30501-003 Sprocket 420-41T ]S B EESY 1
5--2 80319-006 Sprocket bolt HEFS ST I IR AEMBX 25 4
5--3 80322-006 Sprocket locker RSB 2
6 V1S-Figure L-6 Rear brake assy Ji KRR R %A 1
6--1 32200-009 Rear brake JERIIER] 227 1




6--2 V1S-Figure L-6-2 Rear brake bracket JE TR S AR 1
6--3 32208-003 Brake pads XS i 2
6--4 80320-004 Rear brake bolt TN R IE=TTTE 3
6--5 80308-001-02 Rear brake nut 750 e e B AU FIMG 3
6--6 32204-004-02 Rear brake pump Ja KR 3R 1
6--7 32206-007 Rear brake tube 5 KBRS R I 1

7 32211-001 Rear brake pump guard JEMER gy 1

8 32210-001 Rear brake oil pipe clip S T ol 2 2
8-1 80314-009 Qil pipe clip bolt 7S A B AT SR AR EEMX 1 4 2

Figure M: front tires, rims, front drum brake, front disc brake etc. (EIM: JHigk. HiEHMA)
2-5
2-2
] 2-1 23 5
1-2 11 1’3 / 2-4
3 \ 1 27 5 e— 1
\ 3-4
1 4-2
3-2 4-1 "
31N 4 o
\ 4-6 4-3
3-3 4-4 4/-5 / \4-7
o 5 HCEIR SR &
fF5Sr.No Part No. English Description Chinese Description

1 V1S-Figure M-1 Single stand assy PR
1-1 45400-005-01 Single stand LY
1--2 32402-001 Single stand spring PR
1-3 80322-001 Single stand bolt GhIS S G B IBEEM10%25

2 32300-001-04 Brake pedal assy VZ it 3 B B AR A B

32300-001-04-01

Brake pedal

VA& b E 2 R

1

1

1

1

1

2--1 1
2--2 32403-001 Brake pedal spring Jii il 3h i 3% 1
2.3 80320-001 TTEXagorT >|||c::|,:l\|:;1c:u Targe ouTsS T/NTH ipj\ili::ﬁfi 1
2--4 80301-002 Spring washer @6 JHE b6 1
2--5 80701-002 Ball bearing 6900z VR IR 7K 69007 2
3 V1S-Figure M-3 Left&Right footpedal assy Je A WES AR A 1
3--1 40603-001/002-01 Left&Right footpedal A N B 1
3--2 80401-002 Pin shaft ¢8*42 % & 842 2
3--3 32401-001/002 Left&Right footpedal sprig 7./ A T 1
3--4 80402-003 Split pin 2*35 JT C1452%35 2
4 30304-011-05 Chain roller assy U 7R SRS BRR 1
4--1 30304-011-05-01 Chain roller ] 7Y 1
4--2 80302-005 Flat gasket @8 P D8 1
4--3 80309-003 Hexagon Cap Nut VAV bRl s 1
4--4 80701-001 Ball bearing 608Z Bk 7K 6087 2
4--5 80201-028 Chain roller spacer P o 8% d 16%3. 5 1
4-6 80320-015 Chain roller bolt TN RIE=TTT 1
4--7 80301-003 Spring washer P b 8%14%2. 5 1
5 V1S-Figure M-5 Rgonal aluminum eccentric nut asse| 7~ # 45 #i fCo 8 BE EL AR 1
5--1 80309-005 Hexagonal aluminum eccentric nut| 7 #4861k Lol RE 1
5--2 80314-009 Hexagon socket head bolt M6X12 |4 7~ ff [l A Sk 2 AEM6X 19 1




Figure N: footpegs (EIN: M5fE)

J#*5Sr.No aned P AR s B TR
1 V1S-Figure N-1 PAD125-3 Graphic Black PAD125-3 4 FE 518 FE €4 1
2 V1S-Figure N-2 PAD125-3 Graphic Blue PAD125-3 4 ifE. i €4 1
3 V1S-Figure N-3 PAD125-3 Graphic Pink PAD125-3 4 FEM51E K €4 1

Figure O: footpegs (&0: YX125KZhHL)

E-1 LA
CYLINDER ASSY
E-2 KTk
Cylinder Head
E-3 I il A
CAMSHAFT ASSY
E-4 I B
TIME CHAIN
E-5 k. AR
CRANKCASE
E-6 b B
CRANKSHAFT
E-7 Hib
CRANKCASE COVER
E-8 FEHAAA DS RERAL
Left Crankcase Cover & Magnetio
E-9 B Rt
CLUTCH COMPONENT PART
E-10 AR A A
SHIFTING MOTIVATOR
E-11 et R
START ASSY
E-12 E BN 147 RS
SLOWING DOWN SUBASSEMBLY
E-13 I ERSEN

PUMP ASSY




E-1

S ELE A

FS ERPZ#1G L3C4F (CHINESE DESCRIPTIONY oo/ tawfd Description
Ref. No. Part No.

1 10114-0293 VX125 [E1-1] RGEAA /485 2067A038PW CYLINDER BODY
2 10114-0294 VX125 [E1-2) GRS H R 206B010 CYLINDER BODY SEAL PACKING
3 10114-0295 1-3) AL/ w5 AR /A 215A000PW CYLINDER HEAD ASSY

3A 10114-0296 125 [B1-3A) AURLSL 414/ ST 215A000PW
4 10114-0297 VX125 [E1-4) #5115 % DO0A0O1L SUCTION-VALVE PIPE
5 10114-0298 yX#%125 [E1-5) #5115 D00A002 EXHAUST VALVE PIPE
6 10114-0299 X125 [E1-61 ALk % H 31 206B008 CYLINDER HEAD SEAL GASKET
7 10114-0300 YX#125 [E1-7) SEAT4S 8X12 97108012 ASSEMBLING PIN 8 <12
8 10114-0301 VX125 [E1-8] XELIZEHEM6 X 38 208M036 BOLT M6x38
9 10114-0302 VX125 [E1-9]) #2ke GB5783 BOLT

10 10114-0303 VX125 [E1-10] #+%& D00L040 OIL SEAL

11 10114-0304 VX125 [E1-11] & 208-1-11 OIL SEAL

12 10114-0305 VX125 [E1-12] 53 D00C031 RECTANGLE SEAL PING

13 10114-0306 VX125 [E1-13) 5% & E DO0L033 RECTANGLE SEAL PING

14 10114-0307 VX125 [E1-14) 0 HY%534 P8 208-1-14 O SHAPED SEAL RING

E-2 ATk

s ERPAL 34 F (CHINESE DESCRIPTION EHAHG Description
Ref. No. Part No.

1 10114-0308 VX125 [E2-1] A4k s 206A036PW CYLINDER HEAD COVER |
2 10114-0309 VX125 [E2-2] SGEL R 206B009 CYLINDER HEAD COVER SEAL PACKING
3 10114-0310 VX125 [F2-3) Gk A E03A033PW CYLINDER HEAD LEFT COVER

3A 10114-0311 X125 [E2-3A) ALk 72 56 /B4 B E03A033PW

4 10114-0312 X125 [E2-4] AL A S % H E03B006 LINDER HEAD LEFT COVER SEAL PACKIN
5 10114-0313 VX125 [E2-5) Skt | E03A035PW CYLINDER HEAD RIGHT COVER |
6 10114-0314 X125 [E2-61 AL S % H DO0B007 YLINDER HEAD RIGHT COVER SEAL RING
7 10114-0315 YX¥125 [E2-7) <)% 215A032PW VALVA COVER

7A 10114-0316 VX125 [E2-7A) 17135 /455% 215A032PW

8 10114-0317 YX3%125 [E2-8) A% HE D001C058 SEAL FOR INTAKE VALVE

11 10114-0318 VX125 [E2-11] HELG KAE%E DO0D021 LG/SPARKING PLUG

11A 10114-0319 125 [E2-11A) NGKI il KL E AR DO0D021

12 10114-0320 X125 [E2-12) #4[E E03L016 CUSHION RING




13 10114-0321 VX#%7125 [E2-13] #J& E03L156 CUSHION RING

14 10114-0322 VX125 [E2-14] 48K} 923070000LBX NUT

15 10114-0323 YX¥125 [E2-15]) W8k GB5787 BOLT

16 10114-0324 VX125 [E2-16] M N GB70 SCREW

«®—16
«P—16
F5 ERP%S h3C 4% (CHINESE DESCRIPTION FHARD Description
Ref. No. Part No.

17 10114-0325 VX125 [E2-17]) #ifddgie 96006016LBX PLATE BOLT

18 10114-0326 YX#125 [E2-18) #FR/EH Bk D001B014 SEAL PACKING FOR THE INTAKE
19 10114-0327 X125 [E2-19]) #5E/YX02 L00JQ214PW INTAKE

20 10114-0328 VX125 [E2-20] 253} 34 2048030 SEAL PACKING

21 10114-0329 VX125 [E2-21] Ba ki 2040039 CARBURETOR SEAL PACKING
22 10114-0330 VX125 [E2-22]) A AHiEse 96006025LBX PLATE BOLT

23 10114-0331 VX125 [E2-23) AL R * CYLINDER HEAD ASSY
E-3 G AR

} 10 g
O

¢ 9

%
)] )

<
S0 amagy SN

o _
11 112 ::7:_{@
% %O 10 @ mmﬁm 15

g— &< 7/
s ERPAL 34 F (CHINESE DESCRIPTION EHAHG Description
Ref. No. Part No.
1 10114-0332 X125 [E3-1] SR aBubRAES DOOF013 ISOLATOR LOCKER ASSEMBLY
2 10114-0333 YX3#%125 [E3-2) "Mkt smairE D001F020 CAMSHAFT SUBASSEMBLY
3 10114-0334 VX125 [E3-3) BESIEE M DOOF015 AIR-IN ROCKERARM SHAFT
5 10114-0335 YX3%5125 [E3-5) #EEE 4l DOOF015 ROCKERARM SHAFT
6 10114-0336 VX125 [E3-6) <019 DOOF000 ROCKER ARM, VALVE
7 10114-0337 VX125 [E3-7) AU T84T AOOF001 AIR VALVE ADJUSTING SCREW
8 10114-0338 VX125 [E3-8) 0 T8 L} AOOF002 AIR VALVE ADJUSTINF NUT
9 10114-0339 VX125 [E3-9] I TP ohie e DOOF034 UP SPRING SEAT
10 10114-0340 YX#125 [E3-10) =141k DOOF033 AIR VALVE LOCKER
11 10114-0341 VX125 [E3-11] ST #E DOOH004 INNER SPRING, VALVE
12 10114-0342 VX125 [E3-12) A1 14ho0E DOOH003 OUTER SPRING, VALVE
14 10114-0343 VX125 [E3-14]) #5171 204F045 INDUCTION VALVE
15 10114-0344 VX125 [E3-15] H<1) 204F039 EXHAUST VALVE
16 10114-0345 YX3125 [E3-16] uhEf D00C043 VALVE STEM SEAL




E-4

A R

16
%—12 ™15
@—ws
5 ERP4TG h<r %% (CHINESE DESCRIPTIONY & oIt4wi5 Description
Ref. No. Part No.
1 10114-0346 VX125 [E4-1]) IEW BhEER E03F011 TIMING DRIVEN SPROCKET
2 10114-0347 VX125 [E4-2) TEI 554 E03F012 TIMING CHAIN
3 10114-0348 VX125 [E4-3) BEkok B4l DOOF043 CHAIN TENSION ARM SUBASSEMBLY
4 10114-0349 X125 [E4-4]) %k BiR UL D00C020 CHAIN TENSION CONTACT ROLLER ASSEMBLY
5 10114-0350 VX125 [E4-5) SR B O DOOF044 CHAIN TENSION ARM MANDREL
6 10114-0351 VX125 [E4-6]) 2%k S AT a5 DOOHO06 CHAIN TENSION STUD SPRING
7 10114-0352 VX125 [E4-7) Bk SH4L1E DOOF042 CHAIN TENSION STUD SUBASSEMBLY
8 10114-0353 VX125 [E4-8] %5k 5k Bk D00C022 CHAIN TENSION STUD HEAD
9 10114-0354 VX125 [E4-9) G HEe E03C023 GUIDE WHEEL WITHOUT CORE
10 10114-0355 VX125 [E4-10) Sk sy DOOF048 GUIDE ROLLER PIN
11 10114-0356 125 [E4-11]) BETRERE 2 E04C021 CHAIN TENSION CONTACT ROLLER Il
12 10114-0357 [f125 [E4-12] #EKIKERE 2 4 E04F041 CHAIN TENSION CONTACT ROLLER Il PIN
13 10114-0358 VX125 [E4-13) ZHiEHe DO0E025 SEAL BOLT
14 10114-0359 VX125 [E4-14] 75 fAIREEMS X 19 578305012 BOLT M5x12
15 10114-0360 YX125 [E4-15]) 43 14 DO0L021 ALUMINIUM WASHER 14
16 10114-0361 VX125 [E4-16] 38 208-4-16 WASHER
17 10114-0362 VX125 [E4-17]) fR3 88 DOOLO19 ALUMINIUM WASHER 8
18 10114-0363 VX125 [E4-18]) W8 D0O0L020 BOLT
E-5 . Atk
7
5 ERP4AG h3C 4% (CHINESE DESCRIPTION TR Description
Ref. No. Part No.
1 10114-0364 VX125 [E5-1) A5 didmAf 74 203A020PW RIGHT CRANKCASE BODY
2 10114-0365 VX125 [E5-2) iHhih4h o5 4 44 E04B005 CRANKCASE SEALED PACKING
3 10114-0366 VX125 [E5-3]) /¢ dhfmfaik 203A010PW LEFT CRANKCASE BOGY
4 10114-0367 VX125 [E5-4]) @S F00C024 BREATHING PIPE
5 10114-0368 VX125 [E5-5) Wiies s DOOL014 OVERFLOW PIPE CLIP
6 10114-0369 VX125 [E5-6) &Rk DOOL039BCR PIPE CLAMPING
7 10114-0370 VX125 [E5-7) JRELXCLIEM A 206M001 CYLINDER TRAPPED STUD(A)
8 10114-0371 X125 [E5-8) {RETXUKLIEME B 206M002 CYLINDER TRAPPED STUD (B)
9 10114-0372 VX125 [E5-9] #[E DOOL021 WASHER
10 10114-0373 VX125 [E5-10] sEfrsl 97010014 ASTEMBLING PIN
11 10114-0374 VX125 [E5-11] JUigsse DOOE026BX DISCHARGING OIL PLUG SCREW
12 10114-0375 VX125 [E5-12] 184 GB5787 BOLT




13 10114-0376 YX3125 [E5-13]) W8k GB5787 BOLT
14 10114-0377 VX% 125 [E5-14] 184 GB5787 BOLT
15 10114-0378 VX125 [E5-15] whd D001C008 WASHER
16 10114-0379 YX#125 [E5-16] vt D00C026 WASHER

E-6 il

12
—
it ERP% 75 bsc4# (CHINESE DESCRIPTION TR Description
Ref. No. Part No.

1 10114-0380 VX125 [E6-1] HiiEAT AT 2154J000 CRANK CONNECTING ROD
2 10114-0381 VX125 [E6-2) JG#ERAE £001J013 PISTON RING SET
3 10114-0382 VX125 [E6-3) %% 215J014 PISTON
4 10114-0383 VX125 [E6-4) i 2E48 2047012 PISTON PIN
5 10114-0384 VX125 [E6-5) % 224434 M 204J011 PISTON PIN SHIELD RING
6 10114-0385 VX125 [E6-6] i&EFTF 208]025 CONNECTING ROD LEVEL
7 10114-0386 VX125 [E6-7] 4 iR 2087005 RIGHT-HAND CRANKSHAFT
8 10114-0387 VX125 [E6-8) i 208J006 LEFT-HAND CRANK SHAFT
9 10114-0388 VX125 [E6-9) AhAw4H 208J007 CRANK PIN

10 10114-0389 X125 [E6-10) K [4%E 208J001 SEMICIRCULAR KEY

11 10114-0390 VX125 [E6-11] JhZE KB E13E023 OIL PUMP DRIVER GEAR
12 10114-0391 VX125 [E6-12] ik 6304/P6 BEARING

13 10114-0392 VX125 [E6-13] A K kfhK 208J008 BEARING

14 10114-0393 VX125 [E6-14) Eahikise A00KO15 PRIMARY DRIVER GEAR
E-7 yepuk

7
@:\ki @4& @1\ &= 1
5 4 @i\
~z
T
5 ERP4AG h3C 4% (CHINESE DESCRIPTION TR Description
Ref. No. Part No.

1 10114-0394 VX125 [E7-1) 45 il 4mAs on DO1A034PW RIGHT CRANKCASE COVER
2 10114-0395 VX125 [E7-2) i3 E04B002 RIGHT CRANKCASE SEALED
3 10114-0396 YX3%125 [E7T-3) EL0E 97108012 PITCHED PIN
4 10114-0397 VX125 [E7-4]) 1242 GB5787 BOLT
5 10114-0398 YX#125 [E7-5] 12 GB5787 BOLT
6 10114-0399 VX125 [E7-6]) 1242 GB5787 BOLT
7 10114-0400 VX125 [E7-7) HLIHAR R 44 D00C038 OIL SCALE ASSEMBLY
8 10114-0401 VX125 [E7-8) 0 A2 %4 D00CO60 O-SHAPED SEALED RING
9 10114-0402 VX125 [E7-9]) jhE D00CO16 OIL SEAL

10 10114-0403 125 [E7-10] B & 2shr R e E13L031 CLUTCH CABLE CLIP

11 10114-0404 VX125 [ET-11) B & 90T E13G010BCR CLUTCH CONTROL LEVER




12 10114-0405 VX125 [E7T-12) FRHT B 147 585 E13H007 CONTROL LEVER RETURN SPRING
13 10114-0406 YX3¥%125 [E7-13] st F04C030 OIL SEAL

14 10114-0407 VX125 [E7-14) 33 54 208-7-14 OIL PIPE

fothihFE s RE AL
% ﬁO 10 71
11
—-s
FS ERPSIS hSC4F (CHINESE DESCRIPTIONY < rbitomts Description
Ref. No. Part No.

1 10114-0408 VX125 [E8-1] Ailiik A019A070PW LEFT CRANKCASE COVER
2 10114-0409 X125 [ES-2) RAHEALERET0 MAGNETON
3 10114-0410 VX125 [E8-3] REHMLEL 770 A018D060 FLYWHEEL
4 10114-0411 VX125 [E8-4] i HEHLE 770 A0229D070 STATOR MODULE
5 10114-0412 VX125 [E8-5]) /N fHiskl 617710000BCR-1 HEX NUT
6 10114-0413 VX125 [E8-6] it D00C028 OILE SEAL
7 10114-0414 VX125 [E8-7] 0 HU%53:[E D001C062 O-SHAPED SEAL
8 10114-0415 YX#125 [E8-8) 0 Fl=5dst F002C048 O-SHAPED SEAL
9 10114-0416 VX125 [E8-9) W84T GB818 BOLT

10 10114-0417 VX125 [ES-10] 24 GB5787 BOLT

11 10114-0418 YXi#7125 [E8-11] i&fh GB5787 BOLT

E-9 e 2

15
s ERPAL 34 F (CHINESE DESCRIPTION EHAHG Description
Ref. No. Part No.

1 10114-0419 VX125 [E9-1] B &8ss 208-9-1 CLUTCH EXTERNAL ASSY
2 10114-0420 YX3#125 [E9-2]) Efi¥k 208-9-2 HOLDING RING
3 10114-0421 VX125 [F9-3] E&abOLE 208-9-3 CENTRE OF CLUTCH COVER
4 10114-0422 VX125 [E9-4) B & 2e sy 208-9-4 CLUTCH FRICTION DISK
5 10114-0423 VX125 [E9-5]1 B & At 208-9-5 CLUTCH BOARD
6 10114-0424 VX125 [E9-6) B &8 KA 208-9-6 CLUTCH PRESSURE PLATE
7 10114-0425 VX125 [E9-7] B & 88T 208-9-7 CLUTCH LIFT SLAB
8 10114-0426 VX125 [E9-8]) Hlizk 208-9-8 BEARING
9 10114-0427 VX125 [E9-9) Bi&aenns 208-9-9 CLUTCH SPRING
10 10114-0428 VX125 [E9-10] 254 P44t 208-9-10 CLUTCH PUSH ROD
11 10114-0429 YX#125 [E9-11]) 1842 208-9-11 BOLT
12 10114-0430 VX125 [E9-12]) [ L} 208-9-12 ROUND NUT
13 10114-0431 VX125 [E9-13] REAYHIE 208-9-13 DISK SHAPED WASHER
14 10114-0432 VX125 [E9-14]) g 208-9-14 SPLINE SHAFT WASHER
15 10114-0433 2125 [E9-15)] B &2/ T & 200G060 CLUTCH ASSEMBLY




E-10 AR o S A A

5 ERP4TG hSr%# (CHINESE DESCRIPTIONY & T4 Description
Ref. No. Part No.

1 10114-0434 VX125 [E10-1] %3k X 208-10-1 GEAR SHIFT FORK
2 10114-0435 VX125 [E10-2) SA4H 208-10-2 GUIDE PIN
3 10114-0436 YX#125 [E10-3) 4%k 208-10-3 SPRING CLIP
4 10114-0437 VX125 [E10-4] 283 A004K060 SHIFTING DRUM
5 10114-0438 VX125 [E10-5) Z R4 e hl A A00DO10 NEUTRAL GEAR SWITCH CONTACT
6 10114-0439 YXiE,‘Z125 [E10—6] ﬁE*}i A00K023 SPEED VARIATOR STRONGBACSTRONGBACK PIN
7 10114-0440 VX125 [E10-7) EArbas4T 208-10-7 STRONGBACK PIN BOLT
8 10114-0441 125 [E10-8) AZ i i A 4| D05K070 SPEED VARIATOR STRONGBACK SUBASSEMBLY
9 10114-0442 VX125 [E10-9) EArbi o DO0H009 STRONGBACK SPRING
10 10114-0443 VX125 [E10-10] #4E A00K062 WASHER
11 10114-0444 X125 [E10-11] A8R4%h 208-10-11 SHIFTING SUBASSEMBLY
12 10114-0445 VX125 [E10-12]) 3% 208-10-12 SPRING
13 10114-0446 VX125 [E10-13) BAisps 208-10-13 RETURN SPRING
14 10114-0447 VX125 [E10-14]) EAi24 D00K024 ASSEMBLING SPING
15 10114-0448 VX125 [E10-15) Hi#iigss GB5787 BOLT WITH SALVER
16 10114-0449 VX125 [E10-16] SEf74Y 208-10-16 ASSEMBLING PIN

E-10 AR AT

K5 ERP4AS h3C 4% (CHINESE DESCRIPTION FHARD Description
Ref. No. Part No.

17 10114-0450 YX3125 [E10-17) JF 2B AO0L033 SWITCH PRESSBOARD

18 10114-0451 VX125 [E10-18]) Zhfib=LAH S A00K082 MOVING CONTACT SUBASSEMBLY
19 10114-0452 VX125 [E10-19] ANFHIEH 208-10-19 SOCKET HEAD CAP SCREW

20 10114-0453 VX125 [E10-20) A5l & A004K060 SHIFTING YOKE VARIATOR

21 10114-0454 VX125 [E10-21] HeAe 4i44 C03K000 SHIFTING SUBASSEMBLY

et R

20, RN 7
& Ur) & 6 7

N ) P //
li ‘\\i%v\;\r;( (\/ & ““\, / /
B \\\‘ /




Fs

=S

Description

ERP4RHY hSC4# (CHINESE DESCRIPTION
Ref. No. Part No.
1 10114-0455 VX125 [E11-1) i#&@shiike 208K025 START GEAR
2 10114-0456 VX125 [E11-2]) F2ahjse 208-11-2 STARTING RATCHET WHEEL
3 10114-0457 VX125 [E11-3) #3504 208-11-3 STARTING SHAFT
4 10114-0458 VX125 [E11-4] 3)% 208-11-4 SPRING
5 10114-0459 VX125 [E11-5) Pl m 208-11-5 RATCHET WHEEL SPRINGS SUPPORTING
6 10114-0460 VX125 [E11-6] B S At 208-11-6 RATCHET WHEEL GUIDE RUNNER
7 10114-0461 VX125 [E11-7]) #EzhHh & A1 55 208-11-7 STARTING SHAFT RETURN SPRING
8 10114-0462 YX$7125 [E11-8) AR5k o sz 208-11-8 STARTING SHAFT SPRING SUPPORTING
9 10114-0463 VX125 [E11-9] 184 GB5783 BOLT
10 10114-0464 VX125 [E11-10] #4E 208-11-10 WASHER
11 10114-0465 VX125 [E11-11]) 240 208-11-11 WASHER
12 10114-0466 VX125 [E11-12] #4E 208-11-12 WASHER
13 10114-0467 VX125 [E11-13) 4408 208-11-13 SHIELD RING
14 10114-0468 VX125 [E11-14) jE&EshiH & D0111000 STARTING SHAFT ASSEMBLY
15 10114-0469 VX125 [E11-15) $#% % 208-11-15 SPRING COVER
16 10114-0470 VX125 [E11-16] #4E 208-11-16 WASHER
E-12 E SN LR R O
i ERP#AD 34 F (CHINESE DESCRIPTION TS Description
Ref. No. Part No.
1 10114-0471 125 [E12-1) f£5h 34 R E05K030 TRANSMISSION MMAIN SHAFT
2 10114-0472 k125 [E12-2] &30l O &4 A001K040 TRANSMISSION COUNTENSHAFT
3 10114-0473 YX#125 [E12-3) %% 208-12-3 GEAR WHEEL
4 10114-0474 VX125 [E12-4) e & 208-12-4 GEARED SLEEVE
5 10114-0475 YX#125 [E12-5) %% 208-12-5 GEAR WHEEL
6 10114-0476 VX125 [E12-6) feBENshi%e 208-12-6 SPLINE SHAFT DRIVER GEAR
7 10114-0477 VX125 [E12-7) feit Eahihie 208-12-7 SPLINE SHAFT MAIN DRIVEN GEAR
8 10114-0478 YX#125 [E12-8) % 208-12-8 GEAR WHEEL
9 10114-0479 YX#125 [E12-9) %% 208-12-9 GEAR WHEEL
10 10114-0480 X125 [E12-10] feitihise 208-12-10 SPLINE SHAFT GEAR WHEEL
11 10114-0481 VX125 [E12-11) FEBhkkse AO0K014 DRIVE SPROCKET
12 10114-0482 VX¥125 [E12-12) EshEEit£E 208-12-12 SRIVE SPROCKET CLOSING RING
13 10114-0483 VX125 [E12-13]) Hhk 6001 BEARING
14 10114-0484 VX125 [E12-14]) %7K 6002 BEARING
15 10114-0485 VX125 [E12-15]) Hh& 6203 BEARING
16 10114-0486 YX#125 [E12-16] #E /3 208-12-16 THRUST WASHER




EENIL iR ER

Fs ERPZTG LSC4F (CHINESE DESCRIPTIONY < o/ t4ifd Description
Ref. No. Part No.
17 10114-0487 VX125 [E12-17]) fefdiipE 208-12-17 SPLINE SHAFT WASHER
18 10114-0488 YX#125 [E12-18] feit i 208-12-18 SPLING SHAFT WASHER
19 10114-0489 VX125 [E12-19] FEEEHE 208-12-19 SPLING SHAFT WASHER
20 10114-0490 VX125 [E12-20]) #2244 208-12-20 BOLT
21 10114-0491 VX125 [E12-21] #E /308 208-12-21 SPLING SHAFT WASHER
22 10114-0492 VX125 [E12-22]) 408 208-12-22 SHIELD RING
23 10114-0493 VX125 [E12-23]) S Hrikse 208-12-23 STAR ROLLING GEAR
24 10114-0494 VX125 [E12-24]) #4F8 15 208-12-24 SHIELD RING
25 10114-0495 VX125 [E12-25) & BN E 208-12-25 CLITCH GEAR SLEEVE
E-13 MU ETSSYEY
F5 ERP%iFS 4% (CHINESE DESCRIPTION FHARD Description
Ref. No. Part No.
1 10114-0496 VX125 [E13-1] HUMZE B 2001E000/ OIL PUMP COMPONENTS
2 10114-0497 VX125 [E13-2) JMBENEh R 208-13-2 OIL PUMP DRIVER GEAR
3 10114-0498 VX125 [E13-3) WENET 208-13-3 OIL PUMP INNER ROTOR
4 10114-0499 VX125 [E13-4) WMESNEEF 208-13-4 OIL PUMP OUTER ROTOR
5 10114-0500 VX125 [E13-51 MLy & R 2014 D00C037 OIL FILTER SUBASSEMBLY
6 10114-0501 VX125 [E13-6] A fiigse 208-13-6 PLATE BOLT
7 10114-0502 VX125 [E13-7] #4518 208-13-7 SHIELD RING
8 10114-0503 VX125 [E13-8] A fiigse GB5783 BOLT WITH SALVER
9 10114-0504 VX125 [E13-9]) A #tigie GB5783 BOLT WITH SALVER
10 10114-0505 VX125 [E13-10] 4% 208-13-10 PIN BEARING
11 10114-0506 VX125 [E13-11]) &4%d 208-13-11 PIN BEARING
12 10114-0507 VX125 [E13-12) i 208-13-12 OIL PUMP COVER
13 10114-0508 YX3%5125 [E13-13] whZEHh 208-13-13 OIL PUMP AXIS
14 10114-0509 VX125 [E13-14) &4 208-13-14 ASSEMBLING PIN
15 10114-0510 VX125 [E13-15) WZEE 208-13-15 OIL PUMP BODY
5 ERP4AG h3C 4% (CHINESE DESCRIPTION TR Description
Ref. No. Part No.
1 V1S-Figure 0-FGST VX125 B4R Full set YX125 gasket




